
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

 City of San José  
 
 San José/Santa Clara Water Pollution 
 Control Plant Master Plan 
 
 TASK NO. 3 
 PROJECT MEMORANDUM NO. 4 
 MASTER PLAN DESIGN/STANDBY CRITERIA  
  
 FINAL DRAFT 
 July 2009 
 

  



FINAL DRAFT - July 13, 2009 i 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

CITY OF SAN JOSÉ 
 

SAN JOSÉ/SANTA CLARA WATER POLLUTION  
[...]
MDDWL Maximum Day Dry Weather Load 

The maximum day loading occurring 
during the dry weather season (May 
through October). 

Together with consideration of 
diurnal variation, often used to 
determine aeration demands as 
well as to check max day 
requirements. 

MDWWL Maximum Day Wet Weather Load 

The maximum daily loading occurring in 
the wet season (November through 
April). 

Together with consideration of 
diurnal variation, often used to 
determine aeration demands as 
well as to check max day 
requirements. 

MWWWL Maximum Week Wet Weather Load 

The maximum week loading occurring in 
the wet season (November through 
April). 

Used in a biological nutrient 
removal plant to determine the 
solids retention time for nitrification 
and denitrification. 

Note: 
(1) This definition for ADWF is equivalent to the Average Dry Weather Effluent Flow 

(ADWEF) in the WPCP NPDES Permit (No. CA0037842). In this PM, the ADWF 
averaging period is also used for influent flows (and loads in PM 3.2) for the purpose 
of developing base wastewater flow and load projections and to size treatment 
facilities. 

Installed Capacity is the amount of wastewater flow that can be treated by a process 
assuming that all units are in service. 

Reliability is the ability to provide uninterrupted service while continuing to meet discharge 
requirements. 

Reliability Classification includes three classes of reliability as defined in a Technical 
Bulletin by Environmental Protection Agency (EPA) (Environmental Protection Agency, 
1974). The Technical Bulletin provides reliability design criteria for wastewater treatment 
plants seeking federal financial assistance under PL 92-500. Unless identified as applying 
to a particular class, all criteria apply equally to all three classes. The reliability classification 
are selected and justified by the grant applicant, subject to the approval of the EPA 



 

FINAL DRAFT - July 13, 2009 4 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

Regional Administrator, and are based on the consequences of degradation of the effluent 
quality on the receiving navigable waters. 

 Reliability Class I applies to wastewater treatment plants that discharge into 
navigable waters that could be permanently or unacceptably damaged by effluent that 
was degraded in quality for only a few hours. Examples of Reliability Class I 
wastewater treatment plants might be those discharging near drinking water 
reservoirs, into shellfish waters, or in close proximity to areas used for water contact 
sports. The WPCP is considered a Reliability Class I facility for the purposes of this 
Master Plan. 

 Reliability Class II applies to wastewater treatment plants that discharge into 
navigable waters that would not be permanently or unacceptably damaged by short-
term effluent quality degradations, but could be damaged by continued (on the order 
of several days) effluent quality degradation. An example of Reliability Class II 
wastewater treatment plants might be one that discharges into recreational waters. 

 Reliability Class III applies to wastewater treatment plants not otherwise classified 
as Reliability Class I or Class II. 

Reliable or Firm Capacity is the amount of wastewater flow that can be treated by a 
process assuming that standby units are out of service. 

Standby Units are treatment processes or pumps that are assumed to be operating only if 
one of the duty units fails or is taken out of service for maintenance. 

The Ten States Standards were developed by a committee composed of representatives 
from the Great Lakes - Upper Mississippi River Board. These standards are intended for 
the more conventional municipal wastewater treatment systems. Innovative approaches to 
treatment are not included.  

2.0 ORIGINAL DESIGN INTENT 

The WPCP was originally designed for an average daily maximum month flow (ADMMF) of 
34 million gallons per day (mgd), and a PHWWF capacity of 120 mgd, and began operating 
in 1954. As the service area and population grew over the years, numerous projects were 
implemented to expand the WPCP to an ADWIF capacity of 167 mgd, and PHWWF 
capacity of 271 mgd (Carollo Engineers, 2003). In the late nineties, wet weather flows into 
the WPCP during storm events caused surcharging of various unit processes and 
structures that exceeded their design capacity. This included an event that occurred in 1998 
when the WPCP experienced a PHWWF estimated at 320 mgd. The City of San José (City) 
was also concerned with the reliability of the WPCP to contain and treat wastewater during 
extended or emergency power outages, particularly during peak wet weather events 
(Carollo Engineers, 2003).  



 

FINAL DRAFT - July 13, 2009 5 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

A Hydraulic Capacity and Bottleneck Summary (Malcolm Pirnie, 2001) was completed to 
assess and evaluate the hydraulic capacity of the WPCP, and to identify improvements 
required to provide operational reliability of the WPCP during peak wet weather events. As 
a result, the Weather Reliability and Hydraulic Capacity Project was completed in 2007 
(startup in 2008) to relieve hydraulic bottlenecks by providing additional capacity at the 
headworks and filter influent pumping. These improvements allowed the WPCP to convey a 
sustained flow of 300 mgd, and PHWWF of 400 mgd. 

A simplified process schematic of the existing WPCP is shown in Figure 1. The liquid 
stream treatment includes preliminary, primary, secondary, tertiary, and disinfection 
treatment processes, recycling and discharge to the San Francisco Bay. The solids stream 
treatment includes sludge thickening, anaerobic digestion, biosolids lagoons, and sludge 
drying. 

3.0 MASTER PLAN DESIGN AND STANDBY CRITERIA 

Wastewater treatment facilities are designed for reliable treatment of wastewater treatment 
at design flows and loads. Reliable treatment facilities are necessary so that scheduled 
maintenance, emergency repairs, equipment modifications, and routine operations can be 
performed while the WPCP continues to meet discharge requirements. Therefore, design 
and standby criteria must be jointly considered and developed with the goal of ensuring 
overall WPCP reliability. The determination of the future facility needs depends upon the 
criteria established for providing reliability. 

In general, the design criteria selected for master planning of future facilities is conservative 
to allow for the uncertainties associated with changing future wastewater characteristics 
and variations in observed treatment plant performance. The WPCP has successfully 
operated beyond the range of the Master Plan design criteria. For reliability and ease of 
operation, however, these design criteria are recommended for establishing the timing of 
future facilities. 

A list of the major process units of operation, equipment vital to plant operations, and 
equipment with specific reliability considerations was developed to establish which 
equipment would require redundancy. Standby and reliability criteria established by the 
EPA Technical Bulletin and the Great Lakes-Upper Missouri River Board of State Sanitary 
Engineers (Ten State Standards) were reviewed. These criteria are considered to be the 
minimum recommended standby criteria for reliable service as well as all units in service. 

3.1 Operational Standby Criteria 

Operational standby criteria are needed to determine the required number of duty and 
standby units for reliable treatment. Standby and reliability criteria from various sources are 
reviewed and summarized in Table 2 including: 



sj708f1-7897.ai

BNR 2
Clarifiers

Primary Effluent
Equalization

Basin

Primary Effluent
Emergency

Equalization Basin

Raw Sewage

Raw
Sewage
Pumps

Influent
Screening

Grit
Removal

To Landfill

Grit
Storage

Primary
Effluent
Pumps

Settled
Sewage
Pumps

BNR 2
Aeration
Basins

BNR 1
Clarifiers

BNR 1
Aeration
Basins

Sludge
Sludge

Digestion

Sludge
Thickening

Natural Gas

Digester Gas To Engines

Landfill
Gas

Electricity, Heat, 
and Process Air

Diesel

Filter
Backwash
Treatment

Storage
Lagoons

Filtration

Onsite
Stormwater

To Landfill

Recycle 
Water System

Chlorine
Contact

Users

Chlorine

Chlorine
and Ammonia

Filter
Pumps

Stormwater
Pumps

Outfall

Sulfur Dioxide

Primary
Settling Tanks

Engine
Generators and 
Engine Blowers

Digester Cleaning
Lagoons

Drying Beds
Dried

Sludge

Figure 1
WPCP PROCESS FLOW SCHEMATIC 

SAN JOSE/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

Storage
Lagoons

Equalization
Basin

Flocculation
Basins

Sedimentation
Basins 7 and 8



 

FINAL DRAFT - July 13, 2009  7 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

 

Table 2 Standby Criteria Comparison and Recommended Values 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Process EPA Technical Bulletin (1) Ten States Standards(2) Title 22(3) SRWTP(4) OCSD(5) 
Recommended 
Reliable Criteria 

Liquids Treatment 

Preliminary       

Emergency 
Overflow Basin 

(211.4) A holding basin to augment the 
storage capacity of the collection system 
shall be provided. 

– (60341.a) Where short-term retention or disposal 
provisions are used as a reliability feature, these 
shall consist of facilities reserved for the purpose 
of storing or disposing of untreated or partially 
treated wastewater for at least a 24-hour period. 
The facilities shall include all the necessary 
diversion devices, provisions for odor control, 
conduits, and pumping and pump back 
equipment. All of the equipment other than the 
pump back equipment shall be either independent 
of the normal power supply or provided with a 
standby power source. 

– – One Emergency Overflow Basin.

Barscreens (212.1.1) A backup barscreen shall be 
provided. It may be manually cleaned. 

(61.124) Where a single mechanically 
cleaned screen is used, an auxiliary 
manually cleaned screen shall be provided. 
Where 2 or more mechanically cleaned 
screens are used, the design shall provide 
for taking any unit out of service without 
sacrificing the capability to 
handle the design peak instantaneous flows.

– One mechanically-cleaned 
standby with double gates 
for any out-of-service unit 
and one manually-cleaned 
channel. Remaining screens 
in service sized to treat 
PHWWF. 

One standby unit plus wide-
open bypass channel for 
each headworks. 

One standby unit. Mechanically- 
cleaned preferred. 

Influent Pumps 
(Raw Sewage 
Pump Station) 

(212.1.2) A backup pump shall be 
provided for each set of pumps, which 
performs the same function. The 
capacity of the pumps shall be such that 
with any one pump out of service, the 
remaining pumps will have capacity to 
handle the peak flow. It is permissible for 
one pump to serve as backup to more 
than one set of pumps. 

(42.31) Multiple pumps shall be provided. 
Where only 2 units are provided, they shall 
be the same size. Units shall have capacity 
such that, with any unit out of service, the 
remaining units will have capacity to handle 
the PHWWF. 

– One long-term standby out-
of-service for maintenance. 
Remaining pumps sized to 
handle PHWWF. 

One standby pump for every 
four running. (Standby equal 
to largest pump). Minimum 
of one pump per station. 

Pumps sized for PHWWF with 
largest pump out of service. 

Grit Removal (211.2) Grit removal required. Grit 
removal shall be sized for PHWWF with 
largest unit out of service. 

(63.3) At least one mechanically cleaned 
unit with a bypass. 

– No standby. Sized for 
PHWWF with largest unit out 
of service. 

No standby units. 

Primary Treatment 

Primary Settling 
Tanks 

(212.1.4) With largest unit out of service, 
remaining units should be sized for at 
least 50% of PHWWF. 

(54.2) PHWWF shall be handled 
hydraulically with the largest unit out of 
service. 

(60343) All primary treatment unit processes shall 
be provided with one of the following reliability 
features: 
(a) Multiple primary treatment units capable of 
producing primary effluent with one unit not in 
operation. 
(b) Standby primary treatment unit process. 
(c) Long-term storage or disposal provisions. 

One tank out of service 
during ADWF. One tank out 
of service at PHWWF. Ability 
to divert primary influent. 

One standby for each set of 
sedimentation tanks. 

One unit out of service in east 
and west settling tank batteries 
during ADMMF. 

 



 

FINAL DRAFT - July 13, 2009  8 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

 

Table 2 Standby Criteria Comparison and Recommended Values (Continued) 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Process EPA Technical Bulletin(1) Ten States Standards(2) Title 22(3) SRWTP(4) OCSD(5) 
Recommended 
Reliable Criteria 

Secondary Treatment (BNR I and II) 

Aeration Tanks (212.1.6.1) No backup tank required; 
however, at least two equal volume 
basins shall be provided. 

((92.321) Total aeration tank volume shall 
be divided among 2 or more units, capable 
of independent operation, when required 
by the appropriate reviewing authority to 
meet applicable effluent limitations and 
reliability guidelines. 

(60345) All biological treatment unit processes 
shall be provided with one of the following 
reliability features: 
(a) Alarm and multiple biological treatment units 
capable of producing oxidized wastewater with 
one unit not in operation. 
(b) Alarm, short-term retention or disposal 
provisions, and standby replacement 
equipment. 
(c) Alarm and long-term storage or disposal 
provisions. 
(d) Automatically actuated long-term storage or 
disposal provisions. 

All trains in service during 
August. One standby train 
during remainder of the year. 
(Carbonaceous Oxidation 
Tanks) 

One standby tank. One aeration tank out of service 
during ADMMF. 

Blowers (212.1.6.2) Must have enough aerators 
to supply the design oxygen transfer with 
the largest unit out of service. Backup 
unit may be uninstalled, provided that 
the installed unit can be easily removed 
and replaced. At least two units shall be 
installed. 

(92.332.e) The blowers shall be provided 
in multiple units, so arranged and in such 
capacities as to meet the maximum air 
demand with the single largest unit out of 
service. The design shall also provide for 
varying the volume of air delivered in 
proportion to the load demand of the plant. 
Aeration equipment shall be easily 
adjustable in increments and shall 
maintain solids suspension within these 
limits. 

– Aerator provided by backup 
oxidation tank. 

– Sized to supply the design 
oxygen transfer with the two 
largest units out of service. 

Clarifiers (212.2.5) With largest unit out of service, 
remaining units shall have capacity of at 
least 75% of PHWWF. 

(54.2) See Primary Settling Tanks criteria. (60347) All secondary sedimentation unit 
processes shall be provided with one of the 
following 
reliability features: 
(a) Multiple sedimentation units capable of 
treating the entire flow with one unit not in 
operation. 
(b) Standby sedimentation unit process. 
(c) Long-term storage or disposal provisions. 

One standby clarifier for every 
12 in service. 

One standby clarifier for 
every ten in operation. 

Two large or four small clarifiers 
out of service in BNR 1 and one 
unit out of service in BNR 2 
during ADMMF. 

 



 

FINAL DRAFT - July 13, 2009  9 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

 

Table 2 Standby Criteria Comparison and Recommended Values (Continued) 
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Process EPA Technical Bulletin(1) Ten States Standards(2) Title 22(3) SRWTP(4) OCSD(5) 
Recommended 
[...]
reduces the buildup of this material in digesters, thus minimizing the frequency of digester 
cleaning. The existing bar screens at the WPCP have bar spacings of 5/8 and 3/4 inch. The 
WPCP staff has indicated that there are currently no significant problems with screenings at 
any of the downstream processes or equipment.  

The clear screen velocity (flow velocity of wastewater through the bars) is the primary 
criterion used to determine the number and size of screens required. Recommended values 
range between 2 to 4 feet per second (fps). Higher velocities allow the use of fewer bar 
screens but also lead to higher headloss through the screens and lower screenings removal 
efficiencies (due to solids being pushed through the bars). Using a lower design velocity 
would require more bar screens and would increase the potential for the settling of solids in 
the channels, but would reduce headloss and maximize the efficiency of the screens. A 
clear screen velocity of 3 fps at PHWWF was used for the design of the new headworks 
and is recommended for evaluating the capacity of the screenings facilities. At a minimum, 
one mechanically-cleaned standby unit is recommended. 

3.2.1.2 Grit Removal 

The key design criterion for grit removal is the overflow rate at PHWWF in gallons per day 
per square foot (gpd/sf) of the grit removal basin. A wide range of design criteria are cited in 
the literature depending on the geometry and configuration of the grit removal systems. 
Aerated grit removal basins or detritor tanks are generally sized based on lower overflow 
rates than vortex grit removal basins. The aerated grit basins and detritor tanks were 
originally sized based on an overflow rate at PHWWF of 33,900 gpd/sf, which is well within 
typical criteria noted in MOP 8. Historical performance has approached these overflow rates 
without any problems noted by the City. It is recommended that the same criteria be used 
for evaluating the capacity of the old headworks. The new headworks has three vortex grit 
removal basins which were not yet in service at the time of this PM. They are 24 feet in 
diameter and are rated at a PHWWF capacity of 67 mgd. This results in a PHWWF 
overflow rate of 148,000 gpd/sf for the vortex grit removal tanks. 

3.2.2 Primary Treatment 

The purpose of primary treatment is to remove settleable solids and floating material, and 
thus reduce the suspended solids content of the wastewater. By reducing the solids (and 
BOD loading), primary treatment reduces the required sizing and oxygen demands of the 
downstream biological treatment.  

Although several factors affect primary treatment efficiency (e.g., temperature and ratio of 
soluble to total BOD), the key design criteria for primary settling tanks are the overflow rate 
at the PHWWF and ADMMF conditions. The removal efficiency of particulate matter is 
typically a function of the overflow rate. The overflow rate is a flow rate per area of the 
primary settling tanks typically expressed as gallons per day per square foot (gpd/sf).  



 

FINAL DRAFT - July 13, 2009 19 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

Historically, the primary settling tanks have operated within the range of 1,170 to 
1,570 gpd/sf on an average annual basis. Under these operating conditions, ADAF TSS 
removal ranged from 57 to 70 percent with an average of 62 percent. The ADAF BOD 
removal ranged from 37 to 50 percent with an average of 42 percent. In general, BOD and 
TSS removal were not very sensitive to the overflow rate over the range of operating 
conditions observed. 

The recommended overflow rates for primary settling tanks are 1,500 gpd/sf at ADMMF, 
and 2,500 gpd/sf at PHWWF. The recommended overflow rates are within the historical 
loadings and typical design criteria for primary settling tanks cited in MOP 8. It should be 
noted that the primary settling tanks could be operated at lower or higher overflow rates as 
long as the downstream secondary process is sized sufficiently to treat the primary effluent 
loadings. Since the recommended overflow rates are similar to historical loadings, it is 
anticipated that BOD and TSS removal efficiencies will not change significantly.  

When evaluating the reliable capacity of the primary settling tanks in PM 3.5, it is 
recommended that the capacity be estimated with one primary settling tank from the east 
and west batteries out of service as summarized in Table 2. This allows for sufficient 
reliability for the WPCP to perform scheduled and unscheduled maintenance on these 
facilities. 

3.2.3 Secondary Treatment (BNR 1 and 2) 

The WPCP’s secondary process consists of two parallel processes, BNR 1 and BNR 2. 
BNR 1 and BNR 2 include aeration tanks and clarifiers. The aeration tanks maintain a 
biomass (MLSS), which has a primary purpose to metabolize BOD and ammonia. The 
MLSS from the aeration tanks flows to the clarifiers where the biomass and byproducts 
settle out as solids. Most of the solids collected from the clarifiers are recycled to the 
aeration tanks as RAS and excess sludge generated in the process is “wasted” or 
transferred to solids handling facilities as WAS in order to maintain a target MLSS 
concentration and solids retention time (SRT). The total SRT is calculated as the total 
inventory of biomass in the aeration tanks divided by the solids wasted from the clarifiers 
(WAS and secondary effluent) and represents the average residence time of the MLSS in 
the aeration tanks. The SRT can also be calculated as an aerobic SRT, which only 
considers the inventory in the aerobic zones of the aeration tanks. The aerobic SRT 
impacts the degree of removal that can be expected for constituents such as soluble and 
particulate BOD and ammonia-nitrogen and is an important control parameter for the 
secondary process. 

Choosing an appropriate SRT (aerobic and total) depends on several factors including 
degree of treatment needed, proposed tank configuration (e.g., aerobic, anoxic), and the 
anticipated minimum temperatures. The temperature is very critical for nitrifying systems as 
it often sets the minimum aerobic SRT that is needed, which will drive the aeration tank 
sizing. The WPCP has been successfully operating at an average total SRT of 8.4 days at 



 

FINAL DRAFT - July 13, 2009 20 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

ADMML, with an average aerobic SRT of 4.2 days at ADMML, which is on the low end for 
facilities that must nitrify in this climate. It is possible that the aerobic SRT is higher than 
estimated here if the anaerobic and anoxic zones are partially aerobic. If this explanation is 
true, it would be consistent with the WPCP’s excellent performance for ammonia-nitrogen 
removal. Based on the anticipated minimum 30-day temperature (16 degrees), a minimum 
aerobic SRT of 5 days is recommended. The recommended value for the total SRT is 
10 days. This recommendation is based on continuing to operate in the current mode while 
meeting an ammonia-nitrogen limit of 3 mg/L as a monthly average. 

Because the aeration tanks and clarifiers operate as a system, allowable clarifier loading 
rates will depend on the operating MLSS and settleability. To develop recommended 
criteria for the secondary process, the entire system must be considered as a whole, thus, a 
WPCP-wide process model was developed using the commercially available software 
Biowin (Version 3.1 from Envirosim). Modeling results were used to establish 
recommended design criteria for the aeration tanks and clarifiers. 

The general approach for establishing secondary treatment capacity and design criteria is 
as follows: 

 Identify the peak flow that the clarifiers will see; 

 Given the historical settleability of the MLSS, establish a maximum allowable MLSS 
that the aeration tanks can be operated at without overloading the clarifiers at peak 
flows; and 

 Determine the maximum month flow and loading that will result in the maximum 
allowable MLSS in the aeration tanks. This will be based on operating with a five (5) 
day aerobic SRT.  

Modeling results and recommended criteria for the aeration tank MLSS and clarifier loading 
rates are presented and discussed further in PM 3.5. 

For estimating reliable capacity, it is recommended that one aeration tank be out of service, 
two large or four small clarifiers be out of service in BNR 1, and one clarifier out of service 
in BNR 2 during ADMMF conditions. This allows for sufficient reliability for the WPCP to 
perform scheduled and unscheduled maintenance on these facilities. 

3.2.4 Tertiary Filtration 

Filtration is a well-established operation for achieving supplemental removals of suspended 
solids from wastewater effluent. The removal of pollutants is achieved in filtration by the 
deposition of solids containing the pollutants onto the filter media. In the treatment of 
municipal wastewater streams, filtration has been used as an intermediate process for 
further treatment (i.e., reverse osmosis), or as a final polishing step following other 
treatment processes such as chemical addition. 



 

FINAL DRAFT - July 13, 2009 21 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

The key design criteria for multi-media filtration are hydraulic loading rate (gpm/sf) at 
ADMMF. The hydraulic loading rate is used to determine filter area, and also affects filter 
performance. Historical data show that the hydraulic loading rate ranged from 4.4 to 
6.0 gpm/sf during ADMMF periods, and from 6.3 to 8.6 gpm/sf on a PHWWF basis. At 
these loading rates, the filters performed well resulting in a range of monthly average of 1 to 
7 mg/L TSS. 

Original design criteria for the filters is listed as 5.0 gpm/sf in the WPCP’s operation and 
maintenance manual. Previous research on the filters at the WPCP suggests that the 
maximum sustained hydraulic loading rate (i.e., ADMMF) for the filters is 5.7 gpd/sf with 
pre-chlorination (City of San José, 1998). Since then, the City has also found that hydraulic 
loading rates can exceed 5.7 gpm/sf for short periods of time and by optimizing coagulant 
dosing. 

According to Title 22 requirements for treatment of recycled water, a hydraulic loading rate 
of no greater than 5 gpm/sf is specified, however, recent studies have been submitted to 
DHS (Department of Health Services) for approval to allow filter loading rates up to 
7.5 gpm/sf (Holden et al., 2006). In the referenced study, the City participated in a pilot 
filtration study in collaboration with the Monterey Regional Water Pollution Control Agency. 
Results from this study show that it is possible to meet Title 22 requirements at filter loading 
rates as high as 7.5 gpm/sf by optimizing coagulant doses. It is anticipated that the higher 
filter loading rate will be approved for Title 22 use and that the WPCP can operate their 
existing filters and design new filters with filter loading rates as high as 7.5 gpm/sf for 
Title 22 and non-Title 22 uses. 

Recommended filter loading criteria at ADMMF for Title 22 and non-Title 22 uses is 7.5 
gpm/sf. For non-Title 22 uses, the filters can be operated at loadings higher than 7.5 gpm/sf 
during PHWWF conditions because it will be for a short duration and the backwash facilities 
will have sufficient capacity for handling the increased solids loading for a short period of 
time. The filtration capacity at PHWWF will be established by the peak hydraulic capacity of 
the facilities rather than a PHWWF filter loading rate.  

When evaluating the capacity of the filtration process in PM 3.5, it is recommended that the 
capacity be estimated with one unit out of service at all times since normal operation will 
have at least one of the sixteen filters out of service for backwash as summarized in 
Table 2.  

3.2.5 Disinfection 

Disinfection of wastewater effluent is practiced as a means to improve water quality for 
downstream use by reducing the amount of microorganisms in the treated water. 
Disinfected wastewater can be quenched of disinfectant and discharged to streams or other 
receiving waters, or reused, with residual disinfectant per Title 22. While there are 
numerous types of bacteria that are present in wastewater, the most common indicator 



 

FINAL DRAFT - July 13, 2009 22 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

organisms are total and fecal coliform. The organism monitored for NPDES permit 
requirements is Enterococcus, whereas the organism monitored for recycled water is total 
coliform. 

The key components of a disinfection system via chlorination are chlorine dosing and 
storage, and chlorine contact basins. The key design criteria for disinfection via chlorination 
are CT value in mg-min/L (residual chlorine in mg/L multiplied by modal contact time in 
minutes), and modal contact time in minutes. The CT value impacts the sizing of chemical 
dosing pumps and storage. The sizing of the chlorine contact basin is impacted by CT 
value, and modal contact time. The required minimum CT value is 450 mg-min/L for 
meeting Title 22 standards. The required minimum modal contact time is 90 minutes for 
meeting Title 22 standards. Modal contact time is usually less than the theoretical contact 
time, and hydraulic efficiency testing is needed to determine the correlation for the City’s 
contact tanks. For this Master Plan, it was assumed that the modal contact time is 75 
percent of the theoretical contact time, which is likely a conservative assumption. 

For non-Title 22 applications, the Ten States Standards recommends a target chlorine dose 
of 6 mg/L for tertiary filtered or nitrified effluent, and a minimum contact time of 15 minutes 
at PHWWF (Great Lakes - Upper Mississippi River Board of State and Provincial Public 
Health and Environmental Managers, 2004). The Criteria for Sewage Works Design 
reference (“Orange Book”) produced by the State of Washington Department of Ecology 
recommends a minimum contact time of 20 minutes at PHWWF (Washington State 
Department of Ecology, 2008). 

The original design criteria for the existing disinfection system at the WPCP is a target 
chlorine dose of 8 mg/L and a modal contact time of 54 minutes at 160 mgd. It is 
anticipated that the NPDES permit requirements for Enterococcus discharged to the outfall 
will be 35 colonies/100 mL on a monthly average basis. Historical data show that the 
theoretical contact time ranged from 29 to 50 minutes at PHWWF, and that the WPCP 
produced effluent with less than 21 colonies/100 mL of Enterococcus discharged to the 
outfall. These data and other design standards suggest that a theoretical contact time of 
30 minutes is sufficient to meet the anticipated NPDES permit requirements for 
Enterococcus.  

Historical data show that the CT value for recycled water averaged 2,530 mg-min/L, which 
is significantly higher than the minimum value of 450 mg-min/L required per Title 22 
requirements. Although no site-specific data is available to confirm the performance of City 
facilities at CT values closer to 450 mg-min/L, it is anticipated that a CT value of 450 
mg/min/L will be sufficient. The City will have an opportunity to confirm this as recycled 
water demands increase and actual operating CT values decrease. For future disinfection 
facilities for recycled water, required design criteria are a modal contact time of 90 minutes, 
and a CT value of 450 mg-min/L. 



 

FINAL DRAFT - July 13, 2009 23 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.4/7897AT3PM4_D061209.doc (B) 

In addition, new chlorination systems should be sized such that, with the largest unit out of 
service, the remaining units have capacity for at least 50 percent of the PHWWF. One 